

Product Description

Material	PU
Model	TM003
Material	PU
Weight	1. 200g
Weight	2. 200g
Weight	1. 1100g
Weight	2. 1100g
Material	PU
Material	PU
Material	a
Material	EVA
Material	PU
Material	
Material	37-46
Material	CE EN ISO 20345:2011 SB-P SRC
Material	/ / / / / / / / & /
Material	6
Material	1 pairs color box 10pairs per carton Caron 59 x 44 x 33 cm
Material	3200 /1x20" 6400 /1x40"

Product Pictures



200 JOULE
TOECAP



SLIP-
RESISTANT



SHOCK
ABSORPTION



ANTI-STATIC



PETROL AND
CHEMICAL
RESISTANT



ANTI-NAIL
MIDSOLE



OIL
RESISTANT





Company Information

本公司 採用PVC材料製造，符合 ISO 9001:2015 品質管理系統認證，並符合 CE ENISO 20345:2011 及 ASTM F2413-18 安全標準。採用 [PPE](#) 材料，具有優異的耐用性和防滑性能。適用於各種工作環境，如建築、製造、倉庫、運輸等 ETC。

歡迎各界人士垂詢，我們將竭誠為您服務。

EU TYPE EXAMINATION CERTIFICATE

intertek



Issued to: HEILONGJIANG SAFER CO., LTD.
 HEILONGJIANG SAFA, NO.201 CHANGJIANG ROAD, HARBIN, CHINA

Issue Date: 15 September 2020

Expiry Date: 15 September 2025

Certificate No.: 1113 00041111 Extension by Certificate 10790317003

Product Reference(s): HZ103 (P.6, 10.1)
 HZ102 (P.6, 10.1)

Description:
 Type of Work : Inspection
 Name : Composite Traffic
 Material : ABS, POLYURETHANE, POLYURETHANE
 Size : 1700*1700*110
 Model : 1700
 Use : Road Protection
 Test Range : 17-150
 Category : LSP 002

For more information on the
 CE marking process, please
 visit www.intertek.com
 or contact your local
 Intertek office.



Inspector: *[Signature]* Date: 15/09/2020

Certification Manager: *[Signature]* Date: 15/09/2020

Intertek (UK) Ltd, Testing Services, EUC Limited

Intertek is a Registered Supplier to the European Union (EU) under the CE Marking Directive (2009/18/EC).
 The CE mark is the responsibility of the manufacturer. Intertek is not responsible for the CE marking process. Intertek is not responsible for the CE marking process. Intertek is not responsible for the CE marking process.



Certificate of Quality Management System

Certificate No.: 105821Q
 Certified that
HEILONGJIANG SAFER CO., LTD.
 No. 201 Ch. Changjiang Road, Harbin, Heilongjiang Province
 Heilongjiang, China
 (Postal Address: Changjiang Road, No. 201 Harbin, Heilongjiang Province)

Has established a Quality Management System which is in accordance with the Requirements of the Standard as specified in Clause 8 to:
GB/T 19001-2016/ISO 9001:2015

SCOPE OF CERTIFICATION
 Sales of Personal Protective Equipments (Foot Protective, Hand Protective, Head Protective and Body Protective) and Traffic Safety Products (Safety Net, Road Cone, Safety Barrel, Speed Bump, Warning Belt, Caution Light, Triangle Sign, Baton, Reflecting Mirror, Reflector, Reflective Corner Guard and Reflecting Spike)

Validity of Certification: Nov. 17, 2021 to Nov. 16, 2024
 Issue Date: Nov. 17, 2021

The obligations of the Certificate shall be maintained to provide an assurance of EWC for maintenance conditions as specified in the scope of the certificate and official website of Certification and Accreditation Administration of China (CNAS) Report of Conformity of China Compulsory Standard Scope of this Certificate is Nov. 2021. Serial No.: Y18018971





EU TYPE EXAMINATION CERTIFICATE

intertek



Issued to: HARBIN SHI SAFETY PRODUCTS MFG CO., LTD.
 LIAN YUJIAO, HANGUO TOWN, ACHANG DISTRICT, HARBIN, HEILONGJIANG PROVINCE, CHINA

Issue Date: 16 September 2020

Expiry Date: 16 September 2024

Certificate No.: 10790317003

Product Reference(s): HZ103 (P.6, 10.1)
 HZ102 (P.6, 10.1)

Description:
 Construction : PROTECTION
 Material : ABS STEEL, POLYURETHANE
 Size : 2000*2000*110
 Model : HZ103
 Use : PAVEMENT
 Test Range : 17-150
 Category : LSP 002

For more information on the
 CE marking process, please
 visit www.intertek.com
 or contact your local
 Intertek office.



Inspector: *[Signature]* Date: 16/09/2020

Certification Manager: *[Signature]* Date: 16/09/2020

Intertek (UK) Ltd, Testing Services, EUC Limited

Intertek is a Registered Supplier to the European Union (EU) under the CE Marking Directive (2009/18/EC).
 The CE mark is the responsibility of the manufacturer. Intertek is not responsible for the CE marking process. Intertek is not responsible for the CE marking process. Intertek is not responsible for the CE marking process.

Production Process



Raw Materials



Punching



Cutting



Riveting



Eyeletting



Sewing



Heat - Setting



Molding



Making up



Finished Goods



Packing



Inspection

SAFETY SHOES TEST



Toecap Test ≥ 200 Joules



Midsole Test ≥ 1200 Newtons



ESD Anti-Static Test



Tear Strength ≥ 120 N



**Bondness Test
 ≥ 4.0 N/mm**



Flex Tester $\geq 36,000$ T

Canton Fair



SAFETY SHOES



RAIN BOOTS



PROFESSIONAL SAFETY SHOE & RAIN BOOT FACTORY